
BUREA 

RECL 

Pitch to Pilot 
Research and Development Office 
Report No. P2P04 

Innovative Electrocoagulation Membrane Pretreatment 
with Vacuum Assisted Electro-Distillation Concentrate 
Management for Cooling Tower Blowdown Recovery 

U.S. Department of the Interior March 2024 



Mission Statements 
The U.S. Department of the Interior protects and manages the Nation’s natural 
resources and cultural heritage; provides scientific and other information about 
those resources; honors its trust responsibilities or special commitments to 
American Indians, Alaska Natives, Native Hawaiians, and affiliated Island 
Communities. 

The mission of the Bureau of Reclamation is to manage, develop, and protect 
[...]
degradation. Under MFR operation the concentrate purge likely had high hardness 
concentrations in the concentrate, making it unsuitable to be used as a feed stock for onsite 
sodium hypochlorite generation after processed with the VAED system. The RO membranes did 
not appear to foul because they are still operating under this mode of operation. In fact, the 
highest recovery (97%) was consistently achieved in the MFR mode with a non-optimal RO 
design, allowing the VAED system to close the ZLD loop. In the MFR mode, the WQ was 
trended through the previously mentioned in-line monitors in the trailer and not through lab tests. 

In summary, the process train could be operated in an OFR mode where the residual salt slurry 
from the VAED system may be suitable for use as a feedstock for onsite sodium hypochlorite 
generation. The sodium hypochlorite may be used back in the cooling tower recirc water loop to 
help promote a circular economy but requires further testing to confirm. Under this mode of 
operation, the pretreatment costs will likely be higher because of the longer EC HRT and/or 
caustic addition; however, it could potentially render a beneficial reuse feedstock as a residual. 
The same operating pressure implemented in the FMA was not attempted in the OFR mode, but 
it is likely to assume increased recoveries would be realized if it were. In the MFR mode, the 
concentrate leaving the RO would likely have too high of total hardness concentrations to make 
it usable as a feedstock for on-site sodium hypochlorite generation, because it was not removed 
in the EC step. This mode of operation may still be desirable because of the reduced operating 
costs of pretreatment and the higher recoveries achieved. 

With automation, enhanced RO recovery and increased cooling efficiency of the VAED system, 
the EC/CLAR/MF/RO with VAED treatment train will continue to achieve zero liquid discharge 
(ZLD) treatment for the blowdown from the 600-ton cooling tower at 1.5-gpm at significantly 
lower energy intensities. Automation of the treatment train would also allow for longer, 
unstaffed runtimes so the system can be tested for more than five to six hours at a time. More 
research into the removal mechanisms, optimization of full-scale design constraints, capital 
costs, and operational costs would be beneficial to the advancement of this technology as a 
solution to manage the salt loading from cooling towers, brackish water desalination, and 
potentially seawater desalination applications. Additionally, in future phases, more research 
should be focused on the electro-antiscalant phenomenon, and the fate of the residuals generated 
from the process. More budget for lab analysis would be helpful as well. 

ES-9 





Understanding where salt loading comes from sets the stage for salinity 
nagement. Garver's desalination research will focus on coo/" 

1.0 Introduction 
1.1 Project Background/The Problem 

It’s easy to contaminate our precious water supply with salt water, but removing it isn’t as easy 
as shown in figure 1. Salt comes from a variety of sources and understanding the salt loading 
source in a watershed sets the stage for salinity management. Often there are best management 
practices that can reduce salt loading to the watershed, thereby reducing treatment intensity. 

Figure 1.—Watershed salt loading. 

Cooling towers can be major contributors to salt loading in the local watershed. Most industrial, 
commercial, and power generation cooling systems use evaporative cooling towers, especially in 
arid regions where they are very effective at cooling. The water that doesn’t evaporate in the 
evaporative cooling process cascades down the cooling tower internals into the supply tank, for 
further cycling while the higher quality water evaporates. This causes the minerals and salts to 
“upcycle” in the cooling tower supply water. The upcycling of minerals, especially hardness and 
silica, causes scaling of the heat exchanger surfaces and a significant decrease in cooling 
efficiency. For concrete cooling towers, chloride upcyling can cause structural damage to the 
concrete. 

To maintain proper water chemistry in the supply water, chemicals must be added, such as 
antiscalants and biocides, plus a portion of the water must be wasted out of the system as the 
conductivity increases to a predetermined value. Fresh water from the local potable water supply 

1 



Innovative Electrocoagulation Membrane Pretreatment 
Report No. P2P04 

is added to the cooling tower system to replenish the waste flow leaving the system and to make 
up for the water lost to evaporation. This saline water wasted to the sewer is known as 
blowdown. For the majority of industrial and commercial cooling towers, the blowdown is 
wasted to the local sewer system; however, for cooling towers used in power generation 
evaporation ponds are typically used to store the blowdown. The higher the cycles of 
concentration (COC) the cooling tower operates, the higher the blowdown salinity is. 

This high-salinity blowdown may present treatment challenges for water resource recovery 
facilities and ultimately increase the salt loading to receiving waterbodies. According to the 
Central Arizona Salinity Study, “A study performed by the Phoenix Water Conservation 
Department concluded that 15 % of all water produced goes to cooling towers. These units use 
water cycled through the system to cool the air through the process of evaporation. The water is 
discharged to the sewer system when the salt concentration gets too high and starts impacting the 
cooling process. Standard practice calls for concentrating brine three to five times before 
discharging to the sewer”. However, in unique situations such as the Palo Verde Generating 
Station (PVGS) in West Phoenix, the evaporative cooling towers used to cool the 4.2 gigawatt 
electric (GWe) nuclear reactors operate at 28 to 32 COC’s which meant the water entering the 
facility at 1,000 mg/L total dissolved solids (TDS) is blowndown to the evaporation ponds when 
it reaches 28,000 to 32,000 mg/L TDS. PVGS is the second largest nuclear reactor in the country 
and the only one in the world cooled by 80 million gallons per day (MGD) of treated wastewater 
from the 91st Avenue Wastewater Treatment Facility. 

The 600-ton evaporative cooling system that provided the blowdown for the pilot research was 
located at Red Rocks Community College’s (RRCC) Main Campus Building located in 
Lakewood, Colorado. According to the cooling tower operator, the system is operated at three to 
five COC, and the blowdown is activated when the conductivity meter reaches the set-point 
corresponding to 2,500-parts per million (ppm). The system will bleed between 1,200 and 1,500-
gallons of water in a batch configuration, while simultaneously introducing lower TDS make-up 
water from the local potable water supply until the conductivity drops to 2,000-ppm. It’s 
estimated that the blowdown from this one 600-ton cooling tower contributes between 25 to 31 
pounds per day (lbs/day) of TDS to the local sewer system, while also consuming 1,200 to 1,500 
gallons per day of potable water. 

In 2019, Garver (Denver Office) proposed researching an innovative process train to recover the 
saline blowdown from commercial and industrial cooling towers under the Bureau of 
Reclamation’s (Reclamation) Pitch to Pilot desalination research funding. Garver was one of 
seven teams awarded part of the $1.5million (M) Pitch to Pilot grant in November 2019 aimed at 
researching disruptive, desalination technologies that consume less power than what is currently 
offered on the market. 

Garver teamed with several entities that played a significant role in project success such as 
RRCC, Dr. Mike Mickley, and our industry partners identified in apendix A that collectively 
donated over $480,000 of in-kind equipment, instrumentation, and labor. 

2 

https://www.usbr.gov/lc/phoenix/programs/cass/pdf/Phase1/OTechapdxMunicipalSalinity.pdf
https://www.usbr.gov/lc/phoenix/programs/cass/pdf/Phase1/OTechapdxMunicipalSalinity.pdf


RRCC MAIN CAMPUS BUILDING 

,---
' ----1 
I 

I 

t 

' t 
WWTP I 

I 
I 

t 
~ i1 0 /F 

l...35eJl.!..i •m------ ----
PERISTAL llC 

\. -- - -- --- --- -- ..rJ;!.: --- --- -- - -- --- --- -- - -~ 

EC/UF 
Residuals 

to Huesker 
Bag Dumpster/Filtrate 

to Local Grass 

Onsite NaOCI Generation 

' CONCENTRATE .. 
I '{AED I 

.··• f -. ... 
( 80% \ DI Water 

\. ~aa~~ j 

I-

Reuse to 
Cooling 
Tower 

0 /F 
flh--~---rl 

500GALLON 
TANK TREATED 

WATER 

GREENHOUSE 

Innovative Electrocoagulation Membrane Pretreatment 
Report No. P2P04 

Garver proposed researching a 1.5-gallon per minute (gpm) electrocoagulation (EC)/clarification 
(CLAR/ microfiltration (MF)/ultrafiltration (UF)/granular activated carbon (GAC)/reverse 
osmosis (RO) with vacuum assisted electro-distillation (VAED) concentrate crystallization 
system to recover the saline cooling tower blowdown in a zero liquid discharge configuration, 
preventing the high-salinity wastewater from entering the sewer shed. Early in the research, the 
team discovered a cartridge UF was not readily available that met the required design 
specifications, and the GAC was not needed; therefore, these two-unit processes were removed. 
Figure 2 shows a process flow schematic of the treatment train and how it was integrated into the 
existing cooling tower system. 

The water quality of the treated permeate and distillate was analyzed to determine if it can be 
repurposed for cooling tower make-up dilution water to help balance water chemistry. Because 
of time constraints, the reuse capability for irrigation of the adjacent greenhouse was not 
evaluated, nor was the quality of the VAED residual waste brine determined if it could be 
repurposed such as for feedstock in the chlor-alkali market. 

Figure 2.—Garver’s overall process flow diagram. 

1.2 Purpose 

The goal of this project is to show the “proof of concept” treatment efficacy and energy intensity 
(kWh/kgal) of an EC/CLAR/MF/GAC/RO with vacuum assisted VAED concentrate 
crystallization system in treating the high total dissolved solids (TDS) commercial cooling tower 
blowdown. If the EC precipitates the fouling constituents effectively, it’s expected that the RO 
system can be operated at a higher recovery allowing more permeate to be returned to the 
cooling tower recirculation loop, while less flow of a higher TDS concentrate can be sent to the 
VAED system (U.S. Pat No. 8,273,156). 

3 



 

 

 

 

 

 

 

 

Innovative Electrocoagulation Membrane Pretreatment 
Report No. P2P04 

The VAED system combines ohmic heating and vacuum distillation into one unit process that 
achieves the equivalent of three to five multiple effects depending on the configuration and 
concentration of the brine it is treating. Ohmic heating is when an alternating current is passed 
through a conductive material such as brine or concentrate, resulting in a rapid rise in 
temperature of the brine and a faster steam generation rate than traditional radiant heating 
systems. 

It’s anticipated the permeate from the main treatment train and the distillate from the VAED 
system would be of such high quality, with respect to TDS, hardness, silica, phosphorus, and no 
biological activity, that it could be recycled back into the cooling tower water supply to help 
increase the COC without any post treatment. The residuals from the main treatment train should 
be bound as iron oxide solids and pass toxicity characteristic leaching potential (TCLP) tests. 
The super saline residual brine stream from the VAED system is anticipated to be of high enough 
quality to be used as a feed stock for the chlor-alkali market, such as sodium hypochlorite 
generation. 

1.3 Objectives 

Keeping the 1,200 gpd of 2,200-2,500 milligams per liter (mg/L) TDS cooling tower blowdown 
out of the sewer and returning the permeate back to the cooling tower will meet the following 
objectives: 

• Help improve the water quality of the tower resulting in increased COC. 

• Reduce chemical consumption of the cooling tower system because of efficacy in 
removing TDS, calcium, magnesium, silica, and bacteria/viruses from the recirculation 
water stream. 

• Reduce the make-up water potable water demand. 

• Eliminate the TDS loading to local sewer shed from blowdown. 

The following is a list of research related objectives with this project: 

• Accurately document all research methodology so it can be reviewed by industry peers. 

• Document removal efficacy of target constituents for various treatment configurations. 

• Document energy intensity of each major treatment train component (EC, membranes, 
VAED). 

• Hypothesize the removal mechanisms that influence the results. 

4 



 

I 

Innovative Electrocoagulation Membrane Pretreatment 
Report No. P2P04 

• Develop Class 5 Level Estimates on a 1-mgd RO system from three major equipment 
manufacturers utilizing the raw water quality and EC treated water quality (that fed the 
RO skid) to determine the impact of EC on RO costs. 

Lessons learned from this research can be translated to other municipal and industrial brackish 
water desalination opportunities. 

1.4 Project Drivers 

It is well-known that membrane desalination is critical for potable water supply in arid coastal 
regions and land locked areas relying on brackish groundwater; however, management of the 
concentrate stream is costly and has dire environmental impacts if not addressed properly. 
Membrane desalination is also essential in many manufacturing industries, power generation and 
industrial/commercial cooling applications. 

The timeliness, uniqueness, and disruptiveness of this treatment train to have a profound effect 
on other brackish and ocean desalination applications are main project drivers for this research. 
If successful, this research will provide a high-level treatment train model that can be further 
researched and refined to improve the operation, energy intensity, and capital costs of a 
commercialized, zero liquid discharge RO desalter with concentrate treatment. 

1.5 General Methodology 

The unique aspect of our research conducted in this pilot project focuses on the “electrification” 
aspects of our primary treatment train with EC and brine residuals treatment train with VAED. 
The term electrification of water treatment has recently been coined by the National Alliance for 
Water Innovation (NAWI) when describing some of their A-PRIME C initiatives (Autonomous, 
Precise, Resilient, Intensified, Modular, Electrified, and Circular). 

According to NAWI, the term electrified means when electricity is used in the actual treatment 
unit process to drive chemical and physical reactions, or in the use of generating chemicals like 
chlor-alkali market, and not simply providing electricity to power equipment needed to push/pull 
water or air through a unit process. 

5 



Innovative Electrocoagulation Membrane Pretreatment 
Report No. P2P04 

Figure 3.—RRCC students conducting EC bench test. 

The EC pretreatment to the membrane system was the workhorse of the main process train. 
Without the EC in place to precipitate the primary membrane foulants (for example: hardness, 
silica, and total suspended solids) the RO system would have likely irreversibly fouled causing 
poor recovery and excessive energy intensity. Therefore, our team performed extensive bench 
testing, prior to pilot testing, with 19 different tests to determine which configuration resulted in 
the best hardness removal efficiency as a surrogate for the best water quality feeding the RO 
system in the pilot. Because pH plays a significant role in hardness removal, it was also trended 
alongside hardness data points. Figure 3 shows the RRCC students conducting the bench tests 
under the supervision of the EC manufacturer and Garver’s principal investigator. To align with 
budget, an Orbeco-Hellige MC500 Multiparameter Colorimeter was used during the bench tests 